



DIVYA CHAKSHU LAB

G3, Ground Floor, Sri Chandra Bhavan, Daksh Mandir road, Kankhal, Uttarakhand, India 249408

www.divyachakshu.in | Ph: 9259128609 | info@divyachakshu.in

AN ISO 9001:2015
CERTIFIED LABORATORY
Reg. No. : OCC/F76A/0525
GSTIN : 05AIIPA2324D22Z

RUDRAKSHA IDENTIFICATION CERTIFICATE

This certificate reflects our findings at the time of issue; the submitted specimen is identified as:

Certificate No. :

DCL/2026/B/0046

Issued Date

24 April 2026

5 Mukhi Rudraksha Nityanand Mala

The Result Obtained are as follows:

Particulars: A collection of 1000 - 8mm Indonesian Beads & 9 - 26mm Nepali Beads

Gross Weight: 277.500 Gms.



Test Carried Out: Magnification, Surface Line Analysis

Comments: Results Confirm Natural Origin

QR- 1 Verification



Prince Agarwal

Prince Agarwal
(Rudraksh Expert)

Certificate No. :

DCL/2026/B/0046

Issued Date

24 April 2026



Prince Agarwal

Prince Agarwal
(Rudraksh Expert)